\JUIILH UI DUK
5

v hbOo—5

- SC-6 '/ CP. _1'1‘
PARTS LIST.

. 20140308
 No.0362-00

e et st e v e -

~-PSCBOXUNIT -

T

]
Ref ~} v Export dAi VDE
No.| Part No.  NiG5T14200]39200 (1910039300 193601 PEDAL[2-PEDAL
: ~120V|~240V|~240V|~120V|~240V|~240V
1 | M2001356B8A0 O | @)
2 | M2002356BA0 | - 1 O ! O
3 |M2001356CA0 o | @)
g 4 |M2002356CA0| - | O | -~ | || O
5 | M2001356EAQ | - 0 O
6 | M2002356EA0 0 O
7 |M2001356FA0 | - O || O
: 8 | M2002356F A0 O |i |0
g i 9 |M2001356GA0| | | | - O] O
10 | M2002356GA0 | , i- 10O 1 O
11 | M2001356HA0 | O i O
12 | M2002356HA0 | O f @)




2. PSC BOX COMPONENTS (1)




REF.NO NOTE .

';'PART HU{"'"—~

M3001-356-BA0
M3001-356-CA0
H3001-356-DA0

" 'TOP COVER B ASH. -

U3001-356-EAC -

H3001-356-FAQ

TOP COVER C ASH.."
TOP COVER D ASH.
TOP COVER E ASH. -
TOP_COVER ‘F_ASM.”

I

b

U CDESCRIPTION

997°% B73
99773 Ch3
997" % D73
997°% Ehy o
27772 Fa3

805

#07.
#03

1
2
3
4
5
. B :
7 #06 -
g -
9
_10

- M3001-351-000
H8502-351-BA0 -
H8502-351-CA0 -

~ H8502-351-DA0 -

.~ TRANSFORHER ASH..

BOX TOP COVER =
TRANSFORHER ASM.,

L= e - - SNSRI

TRANSFORMER ASH.,

2929977 %
FTUETY MUaBh3
FIUETY b5uaCh3

A

FUUFTY b5vaDyy - -

il il : =
; #08  M8G01-351-GAA ~ CTL, BASE GA ASH. CTLEN"Y GAX3 Yy o
i 11 -#03 >:+'H8601-351-GAB . - CTL. BASE GB ASH. . CTL3r™Y GBY: - (1)
: 12 #09 - M3602-351-AAA  DRV. BASE ASK., AA ; DRV.SA™Y AADY 0 (1)
; 13 #03  M8602-351-AAB : DRV. BASE ASM., AB - DRV.¥a™Y ABY3 ... | (1)
14 - #10 -H8602-351-AAC = DRV. BASE ASH., AC ““DRV.¥A"Y ACYH3 ‘ (1)
15 EA-950QB01-00 CABLE BAND - L2 7, %] 3 : a (6D
16 M3001-355-000 - MOUNTING PLATE A CoFTehz YUAYT A (1)
17 , M3002-355-000 - MOUNTING PLATE B < AT YR B (1)
18 - H8802-351-000 . TRANSISTOR SARCON o i kY¥TaR $-av (n
19 " HX-0015000-0H  CABLE CLIP I Sy 25 U Y A - (1)
20 SL-4041091-SE_ SCREW M4 RTRTRIRRY” 4)
21 SL-4041091-SE  SCREWV M4 - R A ML E S .. (B)
22 SL-4041681-SF - SCREV M4 L=16 - 1 FATIEYT thz M4 L 16 (2)
23 SL-4051485-SE  BASE PLATE SETSCREV LOoRTET Ryt ' (4)
24 H83801-351-000  TRANSISTOR SUPPORT F5UYT 25980 -} (2)
_25 H3601-356-AA0 _ LKSUB. BASE A ASM, LXSUB3N"Y A%3 1
26 SL-4031091-SC  SCREW H3 X 10 O FAT2FYT kAR (10)
27 X-0041800-00  SPACER R 3,307 L) I (%)
28 101 HK-0490500-3A  TERMINAL BASE 3P % vt 4 1
29 #04  HK-0490500-40  TERHINAL BASE 4P ;O RVIRETA 1
: 30 #10  SL-4030881-SF__SCREW M3 X 8 - AT axYT bax U3 L=8 2
? 31 #11 SL-4041091-SE ~ SCREW M4 COETETRIRRDT 1
B 32 #10  SL-4041091-SE  SCREWV H4 PRt 2
: 33 SI.-4041091-SE SCREV M4 [ A A VE DA 3
34 #10 SL-4041281-SF  SCREVW H4X0.7 L=12 COFATEYT H4X0.7 L=12 tax 2
39 SL-4051480-SE___BASE PLATE SETSCREW IR ML ON 4
36 . . WT-0430001-0E . - TOOTEHD WASHER A4 TN R A4 -3
37 - #03  MH3801-351-000 CONNECTOR FITTING PLATE DOaFR-MIYY 42 1
i 38 #09  M3801-351-A00  CONNECTOR FITTING PLATE A azh3 MIYIATY A 1
; 39 #10  M3802-351-000 . TERHINAL BASE FITTING PLATE ARV EE TS 1
! 40 #10  H3803-351-000 TERMINAL BASE COVER S PR b F 1

Note ( tE3C )#01....FOR JA: 100V ~ 120V 1 ¢
{ #02....FOR EXPORT: 200V ~ 240V 1¢:, 3 ¢
: #03....FOR VDE 200V ~ 240V 1 ¢ g
#04....FOR JA: 200V ~ 240V 3 ¢ !
#05....FOR EXPORT: 100V ~ 120V 1 ¢°
#06....FOR EXPORT AND JA: 100V ~ 120V 1 ¢
#07....FOR EXPORT: 200V ~ 240V 1 ¢i, 3 ¢
o FOR JA: 200V ~ 240V.3 ¢ - | -
#08....FOR EXPORT: 100V ~ 120V 1 ¢
FOR JA: 100V ~ 120V 1 ¢
#09....FOR EXPORT: 100V ~ 120V 1 ¢ ,200V ~ 240V 1 ¢ , 3 ¢
#10....FOR JA: 100V ~ 120V 1 ¢ ,200V ~ 240V 3 ¢
#11....FOR EXPORT: 100V ~ 120V 1 ¢ ,200V ~ 240V 1 ¢ , 3 ¢
FOR VDE: 200V ~ 240V 1 ¢ . .

200 ~ 240V 16, 3 ¢
200V ~ 240V 3¢ - |

i

P L LT ]
L




- 3. PSC BOX COMPONENTS (2) . ° ' -




REF.R0 KOTE PART NO. ' DESCRIPTION,

____-___-...._-__-_.....__..___—__-____-———_-_—..-_____——..-_-_.---_..___.-_—-

| | 7 .M3201-351-000-A BOTTOM COVER  ~~ ey S -
| M3401-351-000  FRONT COVER =~ . . - Javiaas= =
01 - HM03-331-000. FUSEHOLDER A °  Eaaams

=2 #02  M3404-351-000 - FUSE HOLDER B

- #02 . HF-0078050-50 FUSE-3
. #01 = HF-0079018-P0 ~ FUSE.

1

2

3

4

5 #02 ~ HF-0078016~P0  FUSE
6

7

8 #03 - 'HF-0078030-P0O = FUSE.
g

Z ¢ #01 - 'HF-0079050-S0 - —FUSE

10 u04_ HF-0080012-00  FUSE
11 - 05 -.HF-0081020-00 __ FUSE ORI
12 ° 806  MA001-355-AA0- 1-PEDAL ASH. ©

=
1
1
1
w10
1y
.,1‘
|
1
R 5 : 1
13 #07  M4001-355-BA0 .. 2-PEDAL ASM. : T L 20%8% By 1
14 - M4001-355-000 SWITCH FITTING BASE SN e MIURETA (1
15 406 H4002-355-000 | .EVER S SRR ') 117, 3 A1)
16 #07  M4002-355-000  LEVER . - A4 TFUNT - - (2)
17 .M4003-355-000 - "PEDAL COVER CAETE ART- (1)
18 #06  G5139-171-000 ~LEVER SPRING Tt RJRRX UAT-ATR (1)
19 "#07  B2545-280-000 . TEHSION SPRING e T RETLRS ErAYAT RS (1)
20 107 __ 135-21307 PRESSURE SPRING ~ “~~ =~~~ " "3)381 A% , 1
. 21 #06 ~ 137-37507 SUSPENSION SCREV o ARy T )
- 22 407 137-37507 SUSPENSION SCREW . m=v . COATEMY \‘;,ﬂ/ e b (2)
23 #06  HAT-02110000 SWITCH PUSHING PLATE . 242f AV 48T - (2)
24 #06 WP-0430800-SC - WASHER N i v ;1:% 24 M4 (2)
_ : 25 406 SM-4040501-SN _SCREW u4¥0.7 1.=5 C e $A* 129" MAX0. T 1=5 VA
: 26 #07  MAT-02110000 SVITCH PUSHING PLATE .- -, Cn A49F XY 4% - (2)
; 27 #07  WP-0430800-SC  VWASHER o COEIETETE adTHRA H4 (2)
! 28 #07  SM-4040501-SN  SCREY M4X0.7 L=5 Lo Lt 3ATIEYT M4X0.%.L=5 (2)
: 29 #06  MAT-80116S00 STOPPER N A T B ')
30 #06 _ ¥P-0450801-SD _ WASHFR 4.65X10.0X0.8 L EseTytE £ 5%10%0.8 (2)
31 #07  MAT-80116S00 STOPPER L TS (4)
i 32 #07  WP-0450801-SD  WASHER 4.5X10. 0X0.8 - ©E3THTE 4.5X10%0.8 (4)
: 33 #06  SD-0800321-TH ~ HINGE SCREVY C R - (§)]
; 34 #07  SD-0800321-TH  HINGE SCREYW T M O ()
35 #0G__ B8234-271-000  COLLAR ‘ . A8 M
“36 -- #07 - B8234-271-000 - COLLAR -~ - == == -0 - 24%-g - o T (2)
37 SL-4042691-SE SCREY =~ o S LR 75 3 2\ P AR ' (2)
38 SL-4031691-SC  SCREV M3X0.5 L=16 1 « 7 . $AT22¥™ H3X0.5 L 16 : (4)
39 "B1155-771-000  CUSHION S e UNEM] N (4)
40 HX-0012300-0C -~ CABLE CLIP ' : - -7 4u7° {1)
41 SL-4040881-SF .. SCREW M4 L=8 -« - oo o PATIRYT AR M4 L=8 - — -(1)
42 #06  M8511-355-AA0  1-PEDAL CORD ASH. - - ' L1A°87 R~ H3 (1)
43 #07  M8511-355-BA0  2-PEDAL CORD ASM. = = -~ 2A°%7ja-p~ 43 - (1)
44 SL-4041081-SF = SCREW M4 L=10 = .« = ° ST 3ATIEYT kAR M4 L=10 (3)
_45 - w08  M8519-351-BAO - FG. CORD B ASH. = - FG a-}Buy 1
46 #09  M8604-351-BAB  POWER SOURCE BOARD BB ASH. FTUFTVANTY BBYY - ) 1
47 #10  M8605-351-CAB  POWER SOURCE BOARD CB ASM. COFTURY #n“ By e 1
48 811  M8604-351-EAB - POWER SOURCE BOARD EB ASM. ~  , F"UF Usa™y EBS: wya 1
49 #12  M8605-351-FAB  POWER SOURCE BOARD FB:ASH, f?f SR A A %) /357\ |
50 #02  M8G05-351-GAB  POVER SOURCE BOARD GB ASM. " - % 3"vy*an*y GRAS 1 1
51 #13  M8605-351-HAB - POWER SOURCE BOARD HB ASH" S FTURTVAATY HBYY 0 e
52 ¥8524-351-AA0 . INPUT CHANGING CORD Asu - bIvAz29Yay FYHI2-}TAYS S (1)
53 EA-9500801-00 - CABLE BAND SERE :,:w;i L2 ) S (1
54 SL-4044091-SE  SCREV M4 L=40 ST TR 4
55 SY-4030801-SS  TAPPING SCREW e ‘~a v RUL° vEy” 2
56 SL-4041081-SF  SCREW M4 L=10 LT H 1« :?v tAx M4 L= 10 6

N Note ( iEiZ )#O01....FOR EXPORT: 1oov 1209 .4 ¢ 2oov ~ 2400 14 , 3¢
; ‘ - FOR JA® 100V ~*120¥ 16 : 2004 ~'240v 39 -.
#02....FOR VDE: 200V ~ 240V 1 ¢ ° o
#03....FOR EXPORT AND.JA: 100V ~ 1200 1%
#04....FOR EXPORT AND JA: 200V ~ 240V 3. - :
805....FOR EXPORT: 100V ~ 120V 1:4--,200" ~ 240V 16
FOR JA: 100V ~ 1zov L. -
: #0G...,FOR 1-PEDAL -TYPE - .. 7, 7 -
; #07....FOR 2-PEDAL TVPE =~ ~*
z #08....FOR JA: 100V ~ 120V 1 & ,2000 ~ 240V 3 ¢ -
| #09....FOR EXPORT: 200V ~ 240V 3 ¢
#10....FOR EXPORT: 200V ~ 240V 1 ¢
#l1....FOR JA: 200V ~ 240V 3 ¢
#12....FOR JA: 100V ~ 120V 1 ¢

w1 7"Aan uynnnT. ANANARY) - AaYau1) Al s
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.4, FRONT COVER COMPONENTS ... .____
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REF.NO HOTE  PART No. | DESERIPTION e oy o3 A4 oty
1 W03  H3401-356-BAO._ CONHECTOR PANEL B ASM. 23920° 34 BY2 1
2 #02. . M3401-356-CAO.  CONNECTOR PANEL C ASM. 2%720° 24 CH3 1
3 #05  M3401-356-EAG - CONNECTOR PANEL E ASH. 22990° 24 EY3 1
4 #04  M3401-356-FAO ~ CONNECTOR PANEL F ASM. aEvEn b Fu3 1
oD KOG . M3401-356-GA0  CONNECTOR PAREL G ASM. REVEINEL VR 1
8 801 M3401-356-HAO  CONNECTOR PANEL I ASH. 27728 24 IS 1
7 H3401-356-000 COMNECTOR PANEL LKB 2%7%2-1° 2ALKB (N
8  M3402-353-000  CONNECTOR PANEL- BASE . 2E92-1° FAAT -7 m
9 SV-4031006-SR - SCREV M3 L=10. $TYRIILO VY M
10 77 w06 TA-1680605-R0  PLUG Aty (3).
11 M09  TA-1680605-R0 _ PLUG TS (1)
12 HX-0038200-00 . CABLE CLAHP YHEYAS =Y (1)
13 NP=2105800-00 . PUSH NUT : N 7° 99139} (1)
.14 n08  MgB01%355-AAO. INDICATOR A ASM, . . . E299"EY74% AVY . 1
CUPAB 06 " M3601%355-BA0" - INDICATOR. B ASHM.- LIIY Y3 {E BYS 1
L 16 08  M8007-351-AAA SV. BASE ASH.. AA SV.EM"Y AADY (1
v 17 806 M8607-351-AAB ~-SW. BASE ASH.. AB SV $A"Y ABYY (1)
18 H3603-351-000  SWITCH KEY TOP 24758-b7° (4)
19 HA-0035400-10  SWITCH 2{9# (1)
20 . M8503-301-AA0.  LCD. UNIT ASM.._A LCD _229h A%3 (1)
21 H3601-355-000  SWITCH PANEL LK 24287 34 LK 1
22 SV-4030801-SS  TAPPING SCREW T L Oh (6)
- 23 807  M8525-351-AA0  LAMP FUSE NOLDER ASH.. A . 5Y7° k-2 FAETAYS 1
24 SL-4042081-SF  SCREV M4 L=20 $AT 9" LA MA 1,220 2
25 SL-4031081-SF  SCREW M3 L=10 $AT2%9" thz M3 L=10 2
Note ( zyna )HG1...FOR EXPORT 100V ~ 120V 1 ¢
K02...FOR EXPORT 200V ~ 240V 1 ¢
#03...FOR EXPORT 200V ~ 240V 3 ¢
W04. . .FOR JA 190V ~ 120V 1 ¢
105. ..FOR JA 200V ~ 240V 3 ¢
R0G...FOR VDE 200V ~ 240V 1 ¢

KOT7...COMMON USE PART 0t -~ #03
#08...COMMON USE PART #01 ~ #05
109, . .COMMON USE PART #01,402,404
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5.CP-11 PANEL COMPONENTS

e e e = e e = =

REF.HO NOTE

______________________________________________________ e e i e i e e A i s e o e it

PART NO.

K2501-381-0A0
H8601-380-BA0
SV-4030801-SS
¥1001-381-000
SK-3412000-5C

DESCRIPTION
CP-11 PANEL ASM. - - -~ - SH
OPR. BASE B ASH. o

TAPPING SCREV
CONTROL BOX B

Dlg'¥ 1220’ )

NNz R & - FUN O R

¥P-0531000-SC
HA0-11532000

K
?i

¥00D SCREW D:4.1 Lzééf o ;
“‘3(

VASHER WS- —— =
‘E.’.‘ j:‘-‘;, !
0T VA

By R NN,
=334 K5 ., T2

CORD STAPLE P30 IR L3
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